
 
REGIONAL DISTRICT OF CENTRAL KOOTENAY 

 

ARROW CREEK WATER TREATMENT & SUPPLY COMMISSION 
OPEN MEETING AGENDA 

 
Time:   10:00am PST 
Date:   July 31, 2025 
Locations:  (1)  Sunshine Room at the Creston Rec Centre 312 19th Avenue N, Creston, BC 
  (2) RDCK Board Room, 202 Lakeside Drive, Nelson, BC 
 
To promote openness, transparency and provide accessibility to the public we provide the ability to 
attend all RDCK meetings in-person or remote (hybrid model). 
 
Join Zoom Meeting 
https://rdck-bc-ca.zoom.us/j/97342265352?pwd=mRb16mr8ryKhAd16DoqeRv6YLsKYoa.1 
 
Meeting ID: 973 4226 5352 
Passcode: 644191 
 
Dial by your location 
• 833 955 1088 Canada Toll-free 
 
COMMISSION/COMMITTEE MEMBERS 
[...]
(~ $11M 2025)
Treatment Components Include: 

 Four ZeeWeed Ultrafiltration Membrane Trains
 Two Ultraviolet Reactors
 Chlorine Disinfection System



Legislated Treatment Requirements 

rdck.ca

Interior Health requires that treatment meet Drinking Water Treatment 
Objectives (Microbiological) for Surface Water Supplies in British Columbia

The Arrow Creek WTP exceeds treatment objectives for surface water by providing 4-log (99.99%) protozoa 
inactivation/removal credits through the ultrafiltration membrane system, in addition to the 3-log (99.9%) 

inactivation/removal credits assigned to UV disinfection.

For surface water, 2 forms of treatment MUST include accredited filtration, though the log-credit value is not defined. 

Source: https://www2.gov.bc.ca/assets/gov/environment/air-land-water/water/waterquality/how-drinking-water-is-protected-in-bc/dwog_part_b_-_17_design_guidelines_for_drinking_water.pdf 

Table 3-1 Provincial Drinking Water Treatment Objectives for Various Source Waters (modified)

Provincial Drinking Water
Treatment Objectives

Surface 
Water and 

GARP

Arrow Creek 
WTP Actual 
Treatment

4-log virus inactivation  

4-log protozoa inactivation  

3-log protozoa inactivation 

2 Forms of treatment  

1 Less than or equal to 1 NTU  

0 E.coli, Fecal Coliforms and Total Coliforms  



rdck.ca

 High cost of replacement membranes
 Increased operator time for maintenance and repairs
 Plumbing retrofits to accommodate manufacturers process 

changes with each new version  

Challenges with UF Filtration System



rdck.ca

Train 3 
• 2013 (189 new modules)
• $266,025

Train 2
• 2016 (189 new modules)
• $453,600

Train 4
• 2018 (138 new modules)
• $354,191

Train 1 
• 2019 (189 new modules)
• $523,040

Membrane Replacement Schedule/Cost

$1,308 per module (100%)

$2,400 per module (171%)

$2,567 per module (182%)

$2,767 per module (197%)



rdck.ca

Arrow Creek Water Utility - Capacity, Filtration and Potential 
Improvements 

A high-level analysis of five alternate membrane filtration systems were evaluated to upgrade the exiting WTP to meet the future Arrow Creek Water Utility demands to 2045. 
The converting to ceramic membrane filtration is the lowest life cycle cost alternative to meet the future demands.

The membrane replacement costs represent a significant portion of the existing treatment upgrade option totalling approximately $7.0M of the total $10M on a 
25-year NPV analysis.

The raw water quality of the Arrow Creek Water Utility does not satisfy the filtration exemption criteria, as the turbidity of water is consistently higher than 1 NTU 
and higher than 5 NTU more than 2 days in any 12-month period.

2020 Study by WSP Canada Group Limited

Section 6 Filtration Review – “evaluates the current treatment process 
operation and compares with alternate membrane technologies to determine 
the preferred long-term filtration approach for the WTP”



rdck.ca

Replacing the existing ZW1000 - 450 membranes with an alternate filtration system 
to meet the following criteria:
•Meet B.C. Drinking Water Treatment Objectives for filtration and provide a reduction in turbidity from 

incoming water
•Improved filtration robustness that will lead to a significant drop in maintenance and repair requirements
•Can be incorporated into the existing water treatment plant for the least amount of effort and cost
•Staged replacement to maintain capacity during construction and fund project through multiple years 
•Enables the treatment of the same water capacity as current

Desired Outcomes



rdck.ca

Outline/Meeting Agenda

2 Report Approach and Overview



rdck.ca

Membrane Alternatives

Pressurized Ceramic 
Membranes

Submerged Ceramic 
Membranes

Reinforced Polymeric 
Membranes

Polymeric 
Membranes 
(like-for-like)

1. Interviews
2. Constructability

3. Cost Comparison

Shortlist: 
1. Metawater pressurized ceramic

2. ZW1000-550 Polymeric (like-for-like)

Feasibility Study Report - Membranes



rdck.ca

Media Filtration Assessment

1. Conventional Treatment
2. Conventional Treatment with Adsorption

Clarifier (CTAC)
3. Ballasted Clarification

Raw Water Compatibility Review

Conceptual Level Sizing

Shortlist: CTAC

1. Conventional Treatment 
2. CTAC

3. Direct Media 
4. Slow Sand

5. Dissolved Air Flotation
6. Ballasted Clarification

Feasibility Study Report - Media



rdck.ca

Outline/Meeting Agenda

3 Membrane Options Summary



rdck.ca

 Membrane assembly done on-site and installation took 4-5 
months

 Membranes were shipped dry, no glycerine disposal required
 Actuators are biggest maintenance issue
 No rapidly wearing parts, air driven process
 Performance is as expected, no seasonal changes, no issues 

with flow
 No information on system clean frequency
 Good customer support
 SCADA system works well
 20-year warranty

Only one drinking water facility in North 
America currently in operation, and a 

second is currently being built

Source: https://www.metawater.co.jp/eng/news/2016/11/post-96.html

Metawater Pressurized Ceramic - Interviews



rdck.ca

Metawater Pressurized Ceramic - Constructability



rdck.ca

No. of 
Membrane 

units

Plant Capacity 
During 

Construction

Pre-Filtration 
Needed?

Membrane 
Tank 

Modifications

Major 
Infrastructure 

Changes

2 50% Yes – Wedge 
wire fine

Demolish N/A

Source: https://www.metawater.co.jp/eng/solution/product/water/membrane_clarify/

Metawater Pressurized Ceramic - Constructability



rdck.ca

Capital Costs Annual Costs

Treatment Equipment 
Vendor Allowance 
Supporting Equipment 
Demolition 
Additional Housing
Labour Costs

$5.5 m
$0.6 m
$0.7 m
$0.1 m
-
$0.3 m

Annual Labour Costs
Annual Chemical Costs
Annual Power Costs 
Misc. Spare Parts

$78,000
$25,000
$13,000
$65,000

New Clearwell
Expanded Lagoon Allowance
BCH Allowance
Contractor Mark-up and
Overhead (20%)

-
-
$0.1 m
$1.4 m

Total Annual $181,000 /year

Subtotal $8.6M Lifecycle Costs (Present
Value in 2024 Dollars)

$16.8M

Engineering and Contingency (35%) $3.0M • Assumed 20 hours of operator time on site each week at a rate of $75/hr for the membrane system. 
Does not include operator time for other equipment and duties on site.

• Chemical consumption costs based on weekly hypochlorite cleanings and monthly acid/hypochlorite 
cleanings.

• Replace membranes every 20 years.
• Replace feed pumps, permeate pumps, compressors and blowers every 15 years.
• Replace chemical pumps every ten years.

Total $11.6M

Metawater Pressurized Ceramic - Cost



rdck.ca

Section 3.2.4 – “Veolia could not provide examples of other sites 
where an older model of the ZW1000 system was replaced with 
newer ZW1000 system and resolved issues with premature fibre 
failure. Therefore, no interviews were conducted for ZW1000 
sites.”

Veolia discontinued the Version 2 ZW1000 system that is 
currently installed in the Arrow Creek WTP.

ZW1000-550 Polymeric - Interviews



rdck.ca

ZW1000-550 Polymeric –Constructability 



rdck.ca

No. of 
Membrane 

units

Plant Capacity 
During 

Construction

Pre-Filtration 
Needed?

Membrane 
Tank 

Modifications

Major 
Infrastructure 

Changes

4 75% Yes – Non-
wedgewire 

500um

Pipe 
connections1

Housing 
Expansion2

1Reuse of the existing tanks will require modifications to fill in unused space and/or to accommodate 
different pipe connections to the tank for inlets, outlets, drains, and cleaning lines. In later stage of design, 
the cost to upgrade the existing tanks should be compared to the cost of demolishing tanks and building new 
tanks in their place.

2Strainers and booster pumps may fit in the existing building or can be housed in a WTP expansion.

ZW1000-550 Polymeric –Constructability 



rdck.ca

Capital Costs Annual Costs

Treatment Equipment 
Vendor Allowance 
Supporting Equipment 
Demolition 
Additional Housing
Labour Costs

$2.8 m
$0.4 m
$0.7 m
$0.1 m
$0.1m
$0.3 m

Annual Labour Costs
Annual Chemical Costs
Annual Power Costs 
Misc. Spare Parts

$78,000
$25,000
$26,000
$38,000

New Clearwell
Expanded Lagoon Allowance
BCH Allowance
Contractor Mark-up and
Overhead (20%)

-
-
$0.1 m
$0.9 m

Total Annual $167,000 /year

Subtotal $5.5M Lifecycle Costs (Present
Value in 2024 Dollars)

$13.5M

Engineering and Contingency (35%) $1.9M • Assumed 20 hours of operator time on site each week at a rate of $75/hr for the membrane system. 
Does not include operator time for other equipment and duties on site.

• Assumed that the majority of existing equipment could be reused and does not include costs for new 
pumps, compressors, or tanks in the capital estimates.

• Chemical consumption costs based on weekly hypochlorite cleanings and monthly acid/hypochlorite 
cleanings.

• Includes costs for feed pumps and strainers upstream of membranes, in new housing.
• Replace membranes every 8 years.
• Replace feed pumps, permeate pumps, compressors and blowers every 15 years.
• Replace chemical pumps every ten years.

Total $7.4M

ZW1000-550 Polymeric – Cost 



rdck.ca

Outline/Meeting Agenda

4 Media Filtration Option Summary 



rdck.ca

 Based on recorded turbidity 
spikes at Arrow Creek WTP 
exceeding upper treatment limits 
for several days, slow sand and 
direct media filtration are not 
recommended.

 Upper turbidity limits for CTAC 
recommended to be determined 
via piloting

 2 CTAC manufacturers claim a 50 
NTU threshold

Raw Water Quality – Media Filtration



rdck.ca

Figure above shows the relative footprint of CTAC as compared to the WTP 

Existing clearwell siting and piping to 
WTP 

CTAC – Conceptual Sizing



rdck.ca

Figure above shows the relative footprint of Conventional Filtration as compared to the WTP 

Existing clearwell siting and piping to 
WTP 

Conventional Filtration – Conceptual Sizing



rdck.ca

Figure above shows the relative footprint of Ballasted Clarification/Filtration as compared to the WTP 

Existing clearwell siting and piping to 
WTP 

Ballasted Clarification/Filtration – Conceptual Sizing



rdck.ca

Based on footprint size where CTAC and Ballasted Clarification could potentially be retrofitted into 
the existing WTP, Conventional Filtration was discarded as a treatment option based on footprint 
size, given the alternatives 

Of the remaining options (CTAC and Ballasted Clarification), the following concerns were expressed 
regarding Ballasted Clarification: 
 Inefficiency of microsand system during the more common periods of low turbidity in raw water.
 Volume of waste residuals generated.
 Potential complexity of the treatment system, including the microsand recovery process.

Therefore, CTAC was selected as a potential media filtration option. 

Source: https://f.hubspotusercontent10.net/hubfs/541513/content/brochure/Brochure-Trident.pdf

CTAC – Suitability



rdck.ca

No. of  units Plant Capacity 
During 

Construction

Pre-Filtration 
Needed?

Footprint (m2) Major 
infrastructure 

Changes

Coagulation 
and 

Adsorption 
Clarifier Tanks

4 TBD No1 72 Clearwell/
Upstream feed 

pumps

Media Filter 
Tanks

4 TBD No1 102 Clearwell/
Upstream feed 

pumps

1The maximum turbidity that Adsorption Clarifiers can process is dependent on raw water quality and properties of 
the media used. 

CTAC – Constructability



rdck.ca

Outline/Meeting Agenda

5 All Options Summary



rdck.ca

MetaWater
Pressurized Ceramic Membranes

Retrofit into existing WTP 

Exceeds treatment req’s

One example in North America 

50% WTP capacity during construction

173m3/day residual amount

Capital Cost: $11.6M

Annual Costs: $181,000

*20-year Lifecycle: $16.8M

*40-year Lifecycle (RDCK):$18.2M

ZW1000-550
Submerged Polymeric 

Membranes

Retrofit into existing WTP

Exceeds treatment req’s

Used in multiple WTPs in North America

75% WTP capacity during construction

432m3/day residual amount

Capital Cost: $7.4M

Annual Costs: $167,000

*20-year Lifecycle: $13.5M

*40-year Lifecycle (RDCK): $16.3M

Conventional Media Filtration
 Adsorbent Clarifier (CTAC)

Retrofit into existing WTP

Meets treatment req’s

Used in multiple WTPs in North America

Unknown capacity during construction

780m3/day residual amount

Capital Cost: $19.8M

Annual Costs: $344,000

*20-year Lifecycle: $19.8M

*40-year Lifecycle (RDCK): $22.1M

* Present value of future costs assuming 4% annual discount rate

All Options Summary



rdck.ca

ZW1000-450 vs. ZW1000-550 Submerged Polymeric Membranes

Veolia claims that the increased surface area and new drain pattern increases the 
robustness of the new membrane version. 

Design Assumptions ZW1000-450 ZW1000-550

Surface Area 450 ft2 550 ft2

No. of units 4 membrane units 4 membrane units retrofitted to 
existing cassettes/frames

Discharge Discharges via tank overflows Discharges via tank drains

Pre-treatment requirements Wedge wire strainer Punched hole/disc filter strainer

Permeate pumps Use existing Use existing

CIP system Use existing Use existing

Backpulse system Use existing Use existing

Air compressors and blowers Use existing Use existing

Dosing chemicals Use existing Use existing



rdck.ca

Outline/Meeting Agenda

6 Recommendation for Next Steps



rdck.ca

Filtration System Selection 

Improve raw water 
quality

Investigate potential 
for filtration 

exemption with 
improved raw water 

quality

Compare supplier 
options if maintaining 
UF membrane system 

Pilot testing if 
selecting ceramic



rdck.ca

• Two existing sluice gates are currently 
manually operated to provide flow 
control into upper settling pond.

 
• Gates have provision for automation via 

electric motor

• Automated control of these gates based 
on level in the lower settling pond would 
prevent overflow and inefficient use of 
water

• Existing baffles are either non-
operational or minimally effective

• Replacing and/or repairing baffles would 
increase settling capability of the ponds

• Installing an energy dissipater on inlet 
pipe would decrease velocity and 
enhance settling capability

• Provide baffle height adjustment for 
submergence level based on season

• Existing configuration of piping between 
ponds does not permit isolation of either 
pond and directs potentially unscreened 
water to the WTP

• Constructing a bypass chamber with an 
additional 0.5mm vertical screen would 
ensure that screened water is being 
provided to the WTP, and would allow 
either pond to be taken off-line

• The existing Johnson screen is 
constructed of 0.5mm wedge wire, which 
is both insufficient for UF membrane 
warranty and is subject to frazzle ice 
formation

• Replacing the Johnson screen with a 500-
micron non-wedge wire strainer would 
satisfy UF membrane requirements 

• Installing heated air compressor system 
or backwash system (would require 
booster pumps) would mitigate frazzle ice 
formation

Improving Raw Water Quality



rdck.ca

Questions?



REPORT

Regional District of Central Kootenay

Arrow Creek Ceramic Filter
Feasibility Study
Final Report

MAY 2025



CONFIDENTIALITY AND © COPYRIGHT FOR THIS REPORT

This document is for the sole use of the addressee and Associated Engineering (B.C.) Ltd. The document contains proprietary and confidential information
that shall not be reproduced in any manner or disclosed to or discussed with any other parties without the express written permission of Associated
Engineering (B.C.) Ltd. Information in this document is to be considered the intellectual property of Associated Engineering (B.C.) Ltd. in accordance with
Canadian copyright law.

This report was prepared by Associated Engineering (B.C.) Ltd. for the account of Regional District of Central Kootenay.  The material in it reflects Associated
Engineering (B.C.) Ltd.’s best judgement, in the light of the information available to it, at the time of preparation. Any use which a third party makes of this
report, or any reliance on or decisions to be made based on it, are the responsibility of such third parties. Associated Engineering (B.C.) Ltd. accepts no
responsibility for damages, if any, suffered by any third party as a result of decisions made or actions based on this report.

\\
ae

.c
a\

da
ta

\w
or

ki
ng

\v
an

\2
02

3-
29

05
-0

0\
_d

oc
_p

ro
d\

Fi
na

lR
ep

or
t\

03
_1

00
pe

rc
en

t R
ev

1 
Su

bm
itt

al
\r

pt
_C

er
am

ic
M

em
br

an
eF

ea
sib

ili
ty

_R
D

C
K

_2
02

50
20

4.
do

cx



Regional District of Central Kootenay

i

EXECUTIVE SUMMARY

This report provides an evaluation of filtration options that could be used to replace the existing membrane filtration
system at the Arrow Creek Water Treatment Plant (WTP).

In terms of membrane filtration, four options were considered:
 Submerged, reinforced polymer membranes (ZW500)

 Pressurized ceramic membranes (MetaWater)

 Submerged ceramic membranes (Cerafiltec)

 Submerged polymeric membranes (ZW1000-550)

The assessment of these options can be summarized as follows:
 ZW500 membranes have successfully been used at similar water treatment facilities across North America.

Upgrading the Arrow Creek WTP with these membranes would require the construction of additional
membrane tanks and housing, as well as several upgrades within the WTP.

 MetaWater had only one water treatment plant installation in North America, with other installations
internationally. Upgrading the WTP with these membranes would require demolition of the existing tanks but
the new equipment could all be installed within the existing WTP building.

 Cerafiltec had no water treatment plant installations in North America, but one wastewater treatment plant
installation. Upgrading the WTP with these membranes would require an additional building to house the
additional pumps and storage tanks, as well as several upgrades within the WTP.

 ZW1000-550 membranes have been used at similar water treatment facilities across North America. It is
anticipated that these membranes could be installed inside the existing membrane tankage. An additional
building may be required to house pre-membrane strainers.

A high-level assessment was also conducted of media-based filtration options, as follows:
 Conventional Treatment

 Conventional Treatment using Adsorption Clarifiers (CTAC)
 Direct Media Filtration

 Slow Sand Filtration

 Dissolved Air Flotation

 Ballasted Clarification / Filtration

Taking into consideration that Arrow Creek periodically experiences spikes in turbidity, and footprint requirements on
site, CTAC was identified as the most suitable media filtration option to short-list for further consideration.

Opinions of Probable Cost were developed, hydraulic gradeline considerations and residual waste generation rates
were developed for the following short-listed filtration options:
 Pressurized ceramic membranes (MetaWater)

 Submerged polymeric membranes (ZW1000-550)
 CTAC



 Regional District of Central Kootenay Executive Summary

ii

The ZW1000-550 option had the lowest anticipated capital and 20-year lifecycle costs:

 $7.4 m capital and $13.5 m lifecycle cost

The MetaWater system had the next lowest capital and 20-year lifecycle costs:

 $11.6 m capital and $16.8 m lifecycle cost

The following actions are recommended as next steps:

 Meet with Interior Health to review the feasibility of getting approval for Filtration Exemption at the Arrow
Creek site.

 Pilot one or both of the membrane options to verify their compatibility and resilience to Arrow Creek raw
water conditions.

 Verify the engineering assumptions made as part of this assessment.
 Confirm the intent and details of executing the WTP upgrade in stages as opposed to all at once.



 Regional District of Central Kootenay Table of Contents

iii

TABLE OF CONTENTS

SECTION PAGE NO.
Regional District of Central Kootenay 1

Arrow Creek Ceramic Filter 1

Executive Summary i

Table of Contents iii

List of Tables v
1 Introduction 1

2 Background 1

2.1 Existing Water Treatment Plant 1

2.2 Ceramic Membranes 2

2.3 Desired Outcomes 3

2.4 Approach 3
3 Case Studies for Membrane Options 5

3.1 Overview 5

3.2 Interview Findings 5

3.3 Summary 6

4 System Upgrades for Membrane Options 7

4.1 Basis of Assessment 7
4.2 ZeeWeed 500 Reinforced Polymeric Membranes 8

4.3 MetaWater Pressurized Ceramic Membranes 11

4.4 Cerafiltec Submerged Ceramic Membranes 14

4.5 ZeeWeed 1000 Polymeric Membranes 16

4.6 Summary 18

5 Media Filtration Assessment 20
5.1 Media Filtration Options 20

5.2 Raw Water Compatability Review 22

5.3 Conceptual level sizing 25

6 Filtration Options Short-List 30

6.1 Hydraulic Requirements 30

6.2 Residuals Generation 31
6.3 Cost Estimates 32

7 Conclusions and Recommendations 34

7.1 Membrane Filtration 34

7.2 Media Filtration 35

7.3 Filtration Option Short-List 36



 Regional District of Central Kootenay Table of Contents

iv

7.4 Recommendations 37



 Regional District of Central Kootenay List of Tables

v

LIST OF TABLES

PAGE NO.

Table 2-1 Date of Membrane Replacements in Each Train 2
Table 4-1 Historical Raw Water Quality 7
Table 4-2 Historical Raw Water Turbidity (NTU) 8
Table 4-3 Summary of Membrane Upgrade Options 19
Table 5-1 Percentage of Turbidity Level Exceed the Maximum Allowable Turbidity 23
Table 5-2 Treatment Process Design Criteria 25
Table 5-3 Assumed sizing for media filtration options 27
Table 5-4 Assumed sizing Treated Water Clearwell for Media Filtration Options 28
Table 6-1 Residuals Generation Estimates 31
Table 6-2 Cost Estimate Assumptions 32
Table 6-3 Opinions of Probable Cost 33
Table 7-1 Summary of Non-Membrane Filtration Options 36
Table 7-2 Opinions of Probable Cost Summary 37



Regional District of Central Kootenay

1

1 INTRODUCTION 
This report was prepared for the Regional District of Central Kootenay (RDCK) as part of a feasibility assessment for
replacing the existing membrane system at the Arrow Creek Water Treatment Plant (WTP) with either ceramic
membranes, new polymeric membranes, or a media filtration system.

2 BACKGROUND
2.1 Existing Water Treatment Plant
2.1.1 Process Overview

The Arrow Creek WTP is a surface water treatment facility with a 320 L/s (27.5 ML/d) design capacity. Community
peak demands occur in the summer, in some cases exceeding 320 L/s, with winter demands averaging at 80 L/s. The
community’s agricultural industry creates a large water demand in the late spring, which often coincides with high
turbidity events associated with freshet which, combined with the cold temperatures of the water at that time, apply
additional strain to the membranes.

Treatment of Arrow Creek water currently consists of the following steps:
 Upper and lower settling ponds.

 Static Johnson intake screen using stainless steel wedge wire configuration with 500 micron spacing.

 Veolia Zeeweed 1000 (ZW1000) Version 2 / 450 submerged ultrafiltration membranes.

 Ultraviolet (UV) disinfection.
 Chlorination using 12% sodium hypochlorite.

Treated water then flows to the Town of Creston/Erickson reservoirs, then to the Erickson and Creston distribution
systems. Wells located in Creston provide additional supply when demand exceeds the Arrow Creek WTP’s capacity.

2.1.2 Membrane Equipment

The membrane system consists of four ZW1000 membrane units (3 of 4 available cassettes in use per unit, 64
modules per cassette), each submerged in concrete membrane tank and a permeate pump downstream of each
membrane unit. The membrane system also consists of equipment for integrity testing, hydraulic cleanings, and
chemical cleanings, as follows:
 For hydraulic cleanings:

 24,095 L backpulse supply holding tank.
 Two backpulse pumps.
 Three aeration blowers.

 For chemical cleanings:
 One Clean-in-Place (CIP) holding tank (11,140 L) with tank heater.
 One CIP pump.
 Sodium hypochlorite dosing pump skid and bulk tank.
 Citric acid dosing pump skid and day tank.



Regional District of Central Kootenay

2

 For neutralization of chemical cleaning waste:
 Sodium bisulphite dosing pump skid and day tank.
 Sodium hydroxide dosing pump skid and day tank.

 For membrane integrity testing:
 Two compressors.

 For lifting and moving the membrane units:
 A bridge crane with a maximum 3.2 Tonne (3,200 kg) capacity, and a distance of 5.5 m from the

highest elevation on the sloped floor in the membrane tanks to the underside of the crane.

The RDCK conducts CIP cleanings approximately three times a year, and maintenance cleans using less concentrated
sodium hypochlorite on a weekly basis. Previously the RDCK had not found a significant improvement in
transmembrane pressure after citric acid cleans, and stopped using citric acid during CIPs, though they continue to
conduct chemical cleans using sodium hypochlorite.

2.1.3 Membrane Failure

The membranes experience frequent fibre breakage at the potting, that is, the point of connection between the
membrane fibres and the cassette, in all of the membrane cassettes, resulting in a loss of membrane integrity and
reduced Cryptosporidium parvum and Giardia lamblia removal efficiency in the form of decreased Log Removal Value.
Failure frequency has reached a point where near-daily maintenance of the membranes has been required. The WTP
does not have any redundant membrane units that would allow the facility to run at full capacity while one membrane
unit is offline.  Therefore, operators cannot do repairs during summer and are forced to wait until water demand has
decreased before they can bring a membrane system offline for repairs.  Membrane cassettes have been replaced as
summarized in Table 2-1, but according to operations staff the previous rate of fibre breakage would resume after the
cassettes had been running for approximately two years.

Table 2-1 Date of Membrane Replacements in Each Train

Train No. 1 2 3 4

Date of Last
Membrane

Replacement

2019
(189 new modules)

2016
(189 new modules)

2015
(189 new modules)

2018
(138 new modules)

A December 2020 assessment report (WSP, “Capacity, Filtration and Potential Improvements”) was conducted for the
drinking water system, which included recommendations to replace the existing ZW1000 membranes with submerged
ceramic ultrafiltration membranes.

2.2 Ceramic Membranes
Ceramic membranes are membranes made of layers of refined porous ceramic coatings from the microporous support
to the ultrafiltration layers. Ceramic membranes are reported to exhibit increased mechanical strength and tolerance
to vigorous hydraulic cleaning compared with traditional polymeric membranes, as well as having a greater resistance



Regional District of Central Kootenay

3

to chemical cleans and greater tolerance to pH ranges. This should allow greater membrane backwash recovery and
longer warrantied service life.

Ceramic membranes for treating municipal drinking water have predominantly been used in Japan, with the longest
running ceramic membrane WTP in operation since 1996. To date, the application of ceramic membranes in Canada
has been limited.

Some of the limiting factors that have hindered the mass adoption of ceramic membranes in BC include the following:
 High initial capital cost.

 Limited number of suppliers offering the product, thereby adding risk for long-term support for
troubleshooting and spare parts.

 Inconsistent performance standards for ceramic membranes – For example, some ceramic membranes are
advertised as being specifically designed for high organic-content waters, while other suppliers for similar
models do not recommend their use in waters containing more than 4 mg/L TOC.

The appeal of ceramic membranes for Arrow Creek is their apparent greater resilience to physical wear and tear, and
the potential to meet the WTP’s current design capacity in a smaller footprint. An assessment of the membranes and
the existing infrastructure that they will interact with is crucial for a successful upgrade.

2.3 Desired Outcomes
The RDCK is interested in replacing their existing ZW1000 membranes with an alternate filtration system that is able
to meet the following criteria:
[...]
options were rejected from further consideration in this assessment.

5.2.1 Turbidity Variation in Raw Water

Among the many water quality parameters, turbidity is the primary parameter of concern for designing of most
suitable filtration option for a water treatment plant. Turbidity treatment processes aim to remove particulates, ending
with a filtration step where suspended particles are either adsorbed or physically filtered out of the treated water.

The selection of filtration processes at water treatment plants largely depends on the range of turbidity levels in
source water that need to be treated. Generally, processes capable of handling higher turbidity levels involve higher
capital and operating costs compared to those designed for lower turbidity levels. Water treatment guidelines such as
the Ministry of Health “Design Guidelines for Drinking Water Systems in British Columbia” (2023) provide
recommended upper turbidity limits for different filtration processes, above which filtration is anticipated to not be as
effective.

These recommended upper thresholds are contrasted in Figure 5-1 to historical turbidity levels recorded at the Arrow
Creek WTP from 2015 to 2023, as measured by the raw water online turbidimeter located immediately upstream of
the membrane units in the treatment plant.



Regional District of Central Kootenay

23

Figure 5-1 Raw Water Turbidity (2015-2023)

The plot in Figure 5-1 illustrates that turbidity levels in the raw water source are typically less than 20 NTU, often less
than 10 NTU, with periodic spikes throughout the year. The largest turbidity spike events tend to occur between April
and June during spring freshet, though a significant turbidity event was also observed in November 2016.

Based on the 2015-2023 turbidity data, the percentage of the year where raw water turbidity exceeded the upper
thresholds for each of the media filtration options is listed in Table 5-1.

Table 5-1 Percentage of Turbidity Level Exceed the Maximum Allowable Turbidity

Process
Maximum
Turbidity

(NTU)

% Exceedances of Maximum Turbidity (days per year)

2015 2016 2017 2018 2019 2020 2021 2022 2023

Slow sand
filtration 10

0.6%
(2

days)

4.2%
(15

days)

3.7%
(13

days)

5.2%
(18

days)

0.0%
(0

days)

3.6%
(13

days)

0.6%
(2

days)

3.9%
(14

days)

1.8%
(6

days)

Direct
media

filtration
15

0.0%
(0

days)

2.0%
(7

days)

2.2%
(8

days)

4.0%
(14

days)

0.0%
(0

days)

2.5%
(9

days)

0.0%
(0

days)

2.2%
(8

days)

0.3%
(1 day)

DAF /
Filtration

100
0.0%

(0
days)

0.6%
(2

days)

0.0%
(0

days)

0.3%
(1 day)

0.0%
(0

days)

0.3%
(1 day)

0.0%
(0

days)

0.0%
(0

days)

0.0%
(0

days)

Ballasted
Flocculati >100 - - - - - - - - -



Regional District of Central Kootenay

24

Process
Maximum
Turbidity

(NTU)

% Exceedances of Maximum Turbidity (days per year)

2015 2016 2017 2018 2019 2020 2021 2022 2023

on/
Filtration

Conventio
nal

Filtration
>100 1 - - - - - - - - -

Notes:
1 Upper turbidity limits for CTAC recommended to be determined via piloting.

Turbidity levels exceeding 10 NTU were recorded at least once each year, except in 2019, and surpassed 15 NTU at
least once in six of the nine years monitored. Four turbidity spikes exceeding 100 NTU, lasting one day each, were
documented within the nine-year monitoring period.

It may be possible to decrease the severity of the turbidity spikes through optimizing the performance of the settling
ponds, and further study is recommended to test optimization options.  At this time, though, based on turbidity spikes
exceeding upper treatment limits for several days almost every year for some treatment options, it is recommended
that slow sand filtration and direct media filtration be discarded from the media-based treatment options being
considered to treat water at all times from Arrow Creek.

5.2.2 Other Water Quality Parameters

The historical ranges for other water quality parameters was presented in Table 4-1. Anecdotally the RDCK operations
staff have also stated that they have not experienced an issue with algae formation

The water quality data listed Table 4-1 meets current BC drinking water standards, with the exception of pH which
has occasionally dipped below the Operational Guideline of 7.0-10.5. This lower pH is not anticipated to have a direct
impact on the safety or aesthetics of the drinking water, but may create an aggressive water environment that
encourages corrosion of distribution piping and plumbing appurtenances over time. pH and alkalinity adjustment
chemicals such as sodium hydroxide or sodium carbonate are commonly used to reduce corrosion potential.

A drinking water target for organic materials has not been established in BC, but organic concentrations in surface
water are commonly used as an indicator of the potential for disinfection byproducts to form during treatment. From
the single water sample where total organic carbon (TOC) and dissolved organic carbon (DOC) were measured, TOC
and DOC concentrations were low relative to typical surface water sources. With just one measurement available,
however, it cannot be determined whether organic concentrations are low year-round or whether they vary
seasonally, and it is recommended that additional sampling for TOC and DOC be conducted to develop a seasonal
profile of these parameters.

In terms of the impact of raw water parameters on the performance of media filtration, none of the water quality
parameters listed in Table 4-1 show an incompatibility with the media filtration options that would rule out their
suitability at the Arrow Creek WTP. However, if there is not a significant presence of organic material or algae in
Arrow Creek the DAF option does not present an advantage over Conventional Filtration, while in comparison DAF is
more sensitive to changes in incoming water quality than Conventional Filtration. Therefore, it is recommended that
DAF be discarded as an option for Arrow Creek in favour of Conventional Filtration or CTAC.



Regional District of Central Kootenay

25

5.3 Conceptual level sizing
The following options were examined to determine their onsite footprint requirements:
 Conventional Treatment

 Conventional Treatment using Adsorption Clarifiers (CTAC)

 Ballasted Clarification/ Filtration

5.3.1 Sizing of Treatment Equipment

A conceptual layout was developed for each option to estimate their required dimensions and overall footprint at the
plant. Sizing of the Conventional Filtration option was based on Associated’s experience with these processes and on
BC and North American waterworks design guidelines for typical loading rates, retention times, and dimensions. Sizing
for the CTAC options was based on proposals provide by two suppliers (AWC and WesTech). The Ballasted
Clarification/Filtration system uses Veolia’s Actiflo package systems (ACP2-45 Model) as pretreatment, followed by a
set of gravity media filtration tanks, sized using BC and North American design guidelines.

All three options include downstream low-lift pumps to deliver treated water to the distribution system, and a new
clearwell with backwash pumps to periodically clean the filtration media. It is believed that the low-lift and backwash
pumps could be housed inside the existing WTP.

The design criteria and assumptions used to develop process sizing are provided in Table 5-2, and the sizing of each
treatment step for the filtration options is provide in Table 5-3.

Table 5-2 Treatment Process Design Criteria

Conventional Filtration CTAC Ballasted clarification/Filtration

Mechanical Flash Mixing Tank:
 20 s mixing time in the tank

 3 tanks in parallel

 Assumed 3.2 m depth of tank

 No redundant tanks
Vertical Shaft Rectangular
Flocculator:
 30 minute detention time

 3-stage flocculation in series

 3 tanks in parallel

 Assumed 3.2 m depth of tank
 Tube settler module angle

installed at 600

 Average floc settling velocity
assumed 0.00025 m/s

 No redundant flocculators
Sedimentation Tank with high-rate
Tube Settlers:
 30 minute detention time

Static Mixing Tank:
 Injected with coagulant and

polymer and mixed using a flash
mixer

Adsorption Clarifier:
 22.3 m/h hydraulic loading rate

 No mechanical flocculator

 No redundant AC unit 1

 Water flush rate is 88.3 L/s for
10 minutes per AC unit

 Air flush rate is 807 m3/h
Gravity Media Filter:
 Filtration rate 15 m/h.

 Assumed 3.3 m tank width.
 No redundant gravity filtration

units. 1

 4 filter tanks in parallel.

Actiflo system:
 Include two coagulation tanks,

flocculation tanks with
Turbomix and Settling tanks
with Lamella plates (tanks in
parallel)

 Feed water temperature in 0.1-
250C range

Gravity Media Filter:
 Filtration rate 15 m/h

 Assumed 3.3 m tank width
 No redundant gravity filtration

units 1

 4 filter tanks in parallel
 Effective size of sand in filter

media 0.45 mm with 40%
porosity

 Effective size of anthracite 1.1
mm with 50% porosity



Regional District of Central Kootenay

26

Conventional Filtration CTAC Ballasted clarification/Filtration

 3 tanks in parallel

 Assumed 3.2 m depth of tank
 Assumed 4.5 m tank width

 No redundant tanks
Gravity Media Filter:
 Filtration rate 15 m/h

 Assumed 3.3 m tank width

 No redundant gravity filtration
units 1

 4 filter tanks in parallel

 Effective size of sand in filter
media 0.45 mm with 40%
porosity

 Effective size of anthracite 1.1
mm with 50% porosity

 Average feed water temperature
150C

 Backwash involves 7 minutes of
low-rate backwash and 5
minutes of high-rate backwash
per filter

 Low-rate backwash water
loading rate 88.3 L/s

 High-rate backwash water
loading rate 265 L/s

Clearwell:
 Designed to contain three filter

backwash volumes

 Assumed clearwell tank height
4 m

 Lowlift and backwash pumps
installed inside the existing
WTP.

 Effective size of sand in filter
media 0.45 mm with 40%
porosity.

 Effective size of anthracite 1.1
mm with 50% porosity.

 Average feed water temperature
150C. 2

 Backwash involves seven
minutes of low-rate backwash
and five minutes of high-rate
backwash per filter.

 Low-rate backwash water
loading rate 88.3 L/s.

 High-rate backwash water
loading rate 265 L/s.

Clearwell:
 Designed to contain 3 filter

backwash volumes
 Assumed clearwell tank height

4 m
 Lowlift and backwash pumps

installed inside the existing
WTP.

 Average feed water temperature
150C

 Backwash involves 7 minutes of
low-rate backwash and 5
minutes of high-rate backwash
per filter

 Low-rate backwash water
loading rate 88.3 L/s

 High-rate backwash water
loading rate 265 L/s

Clearwell:
 Designed to contain 3 filter

backwash volumes.

 Assumed clearwell tank height
4 m

 Lowlift and backwash pumps
installed inside the existing
WTP.



Notes: 1 – Redundant clarification and filtration tanks are recommended as standard best practice for drinking water
treatment facilities, to allow the WTP to run at full capacity while one unit is offline for maintenance or for cleaning
activities.  However, as the existing ZW100-450 membrane system in the WTP does not include redundancy, for a fair
comparison redundant clarification and filtration units have not been included in this assessment of media-based
options.
2 – Water temperatures lower than 15oC will slow particulate removal rates, but will be offset by lower water demands
and required capacity in the WTP.



Regional District of Central Kootenay

27

Table 5-3 Assumed sizing for media filtration options

Length
(m)

Width
(m)

Surface
Area per
unit (m2)

No of
Units

Footprint
(m2)

Total
Footprint
required

(m2)

Conventional
Filtration

Mechanical Flash
Mixing Tanks

0.8 0.8 0.7 3 2

473

Vertical Shaft
Rectangular
Flocculators

14.1 4.5 63.5 3 190

Sedimentation
Tanks with high-rate
Tube Settlers

22.3 4.5 100.3 2 201

Media Filter Tanks 8.1 3.3 26.7 3 80

CTAC

Coagulation and
Adsorption Clarifier
Tanks

5 3.6 18.0 4 72
156

Media Filter Tanks 7.1 3.6 25.6 4 102

Ballasted
clarification/Filtrati
on

Actiflo package
system

9.5 3.6 34.2 2 68
149

Media Filter Tanks 8.1 3.3 26.7 3 80

Notes:
Dimensions in this table do not include spacing for walkways and access stairs to the top of the tanks.
Footprint estimates in this table do not include the size of clearwells detailed in the next Section of this document.

5.3.2 Sizing of Treated Water Clearwell

A treated water clearwell is recommended downstream of the WTP to supply water for backwashes of the media
filters. The Adsorption Clarifiers also require periodic cleaning in the form of forward rinses using raw water, but do
not require treated water from the clearwell for their maintenance. Table 5-4 lists the proposed dimensions for the
treated water clearwell designed for the Conventional Treatment, Ballasted Clarification/Filtration and CTAC options,
sized to hold the required volume of three filter backwashes.



Regional District of Central Kootenay

28

Table 5-4 Assumed sizing Treated Water Clearwell for Media Filtration Options

No. Backwashes Volume required
(m3) Depth (m) Diameter (m) Surface Area (m2)

3 349.8 4 10.6 87.5

5.3.3 Footprint Impacts on WTP Site

Figure 5-2 illustrates the plant layout with the Conventional Filtration system, showing the relative footprint
Conventional Treatment would require relative to the existing WTP. Figure 5-3 shows the change in Conventional
Filtration’s size if using Adsorption Clarifiers, and Figure 5-4 shows the more compact arrangement with the Ballasted
Clarification/Filtration system,

Figure 5-2 Plant layout with Conventional Filtration system



Regional District of Central Kootenay

29

Figure 5-3 Plant layout with Conventional Filtration with Adsorption Clarifier

Figure 5-4 Plant layout with Ballasted Clarification/Filtration system



Regional District of Central Kootenay

30

The Conventional Treatment Option requires a large footprint for its infrastructure and would require the relocation
of the existing lagoon system or to be located downhill from the existing WTP site. In comparison the Conventional
Treatment with Adsorption Clarifiers, and the Ballasted Clarification options have smaller footprints that, while larger
than membrane footprint requirements, could likely be retrofitted into the existing WTP site.

Based on the difficulty in fitting the treatment option on site it is recommended that Conventional Treatment be
discarded as an option for the Arrow Creek WTP.

5.3.4 Media Filtration Summary

Upon completing a high-level assessment of multiple media filtration upgrade options, the following options were
identified as potentially suitable options for the Arrow Creek WTP:
 CTAC

 Ballasted Clarification and Filtration

Of these two options, the RDCK has expressed concern over the following aspects of Ballasted
Clarification/Flocculation:

 Inefficiency of microsand system during the more common periods of low turbidity in raw water.
 Volume of waste residuals generated.

 Potential complexity of the treatment system, including the microsand recovery process.

Therefore, it is recommended that CTAC be short-listed as a potential media filtration option for the Arrow Creek
WTP, for further consideration.

6 FILTRATION OPTIONS SHORT-LIST
Upon consultation with RDCK, the recommended short-list of filtration options to conduct the next level of analysis
for the Arrow Creek WTP is as follows:
 MetaWater pressurized ceramic membranes.

 ZW1000-550 submerged polymeric membranes.

 Convention media filtration using an Adsorbent Clarifier (CTAC).

These options provide a lower amount of modifications to the existing WTP building and site in comparison to their
equivalent counterparts, are anticipated to maintain their filtration objectives under the different raw water conditions
typically seen throughout the year, and with an operational complexity similar to, or less than, the complexity of the
existing membrane system.

6.1 Hydraulic Requirements
The preferable hydraulic configuration for an upgrade to the Arrow Creek WTP would involve water being gravity
[...]
 With Adsorption Clarifiers or roughing filters (CTAC)

 Direct Media Filtration
 Slow Sand Filtration

 Dissolved Air Flotation / Filtration (DAF)

 Ballasted Clarification / Filtration

The results of this assessment are summarized in Table 7-1.



Regional District of Central Kootenay

36

Table 7-1 Summary of Non-Membrane Filtration Options

Treatment
Description

Raw Water Quality
Compatability

Footprint of
Treatment Tankage

(m2)

Hydraulic
Considerations Recommendation

Conventional
Treatment

No issues. 600 1 Can gravity flow
through treatment.

Not recommended
due to footprint.

CTAC

Piloting
recommended to
confirm upper
turbidity limit that
can be treated.

218 1

Upstream feed
pumps required or
filters to be installed
at lower elevation
than WTP

Recommended for
further consideration.

Direct Media
Filtration

Not reliable for
turbidity spikes > 15
NTU

- -
Not recommended
due to compatibility
with turbidity spikes.

Slow Sand
Filtration

Not reliable for
turbidity spikes > 10
NTU

- -
Not recommended
due to compatibility
with turbidity spikes.

Dissolved Air
Flotation

Not reliable for
turbidity spikes > 100
NTU

- -

Not recommended
due to compatibility
with turbidity spikes
and footprint.

Ballasted
Clarification

No issues during
turbidity spikes.
Optimization required
during low-turbidity
periods.

210 2 -

Not recommended
over concerns of
microsand recovery
during common
periods of low-
turbidity, volume of
residuals generated,
and operational
complexity.

Notes:
1 Does not include footprint for treated water clearwell / backwash supply tank, approximately 11 m in diameter.
2 Typical footprint requirements not calculated for filtration options that cannot reliably treat during turbidity spike events.

7.3 Filtration Option Short-List
From the filtration options identified, the following three were selected for further assessment:
 Metawater pressurized ceramic membranes

 ZW1000-550 submerged polymeric membranes
 Conventional Treatment with Adsorption Clarifiers



Regional District of Central Kootenay

37

Pumping will be required for water to travel through treatment and to reach the distribution system at the water
pressures required, as follows:
 Metawater:

 Feed pumps upstream of the new strainers and membranes.

 ZW1000-550:
 Feed pumps upstream of the new strainers and membrane tanks; and
 Permeate pumps downstream of the membrane tanks.

 Conventional Treatment:
 Feed pumps upstream of the Adsorption Clarifiers
 Low-lift pumps downstream of the media filters

The filtration processes generate residuals that must be discharged as waste. The average amount of residuals
generated by each of the options, based on an average 100 L/s treatment flowrate, would be as follows:

 Metawater: 173 m3 /day
 ZW1000-550: 432 m3 /day

 Conventional Treatment: 780 m3 /day

Class “D” Opinions of Probable Cost were developed for the capital costs and 20-year lifecycle costs of each option, as
summarized in Table 7-2.

Table 7-2 Opinions of Probable Cost Summary

Option MetaWater Pressurized
Ceramic Membranes

ZW1000-550
Submerged Polymeric

Membranes
CTAC

Capital Cost $11.6 m $7.4 m $13.4 m

Annual Costs (at 100 L/s average) $181,000 / year $167,000 / year $344,000 /year

20-year Lifecycle Cost $16.8 m $13.5 m $19.8 m

7.4 Recommendations
Based on the high capital and lifecycle costs of the CTAC option, and the large amount of new infrastructure that
would need to be built outside of the existing WTP, it is recommended that CTAC be discarded as an upgrade option
for the Arrow Creek WTP.

It is recommended that upgrading the existing ZW1000-450 membrane system be upgraded with either ZW1000-550
submerged polymeric membranes or with Metawater pressurized ceramic membranes.

The ZW1000-550 option has the lowest anticipated capital and lifecycle costs, but it could not be determined at this
time whether these membranes would experience fibre breakage as frequently as their older ZW1000-450
counterparts. If the ZW1000-550 membranes require replacement every five years, instead of every eight years, the
lifecycle costs for ZW1000-550 would increase from $13.5m to $16.5 m, roughly equal to the lifecycle costs for the
Metawater option.



Regional District of Central Kootenay

38

The Metawater ceramic membranes had the next lowest capital and lifecycle costs, and are reputed to be more
resilient to physical stress than polymeric membranes. However, their use in North American drinking water facilities
has been limited and their performance in treating Arrow Creek water specifically should be confirmed.

It is recommended that assessment of these two membrane options continue to address these uncertainties, with next
steps as listed below.

7.4.1 Filtration Exemption

It is Associated’s understanding that the RDCK is currently reviewing with Interior Health the feasibility getting
approval for Filtration Exemption at the Arrow Creek site. If approved, the primary objectives for treatment upgrades
at the WTP would shift from improving pathogen removal via filtration to maximizing the performance of the
disinfection processes.

It is recommended that the RDCK confirm with Interior Health whether or not they can pursue an application for
Filtration Exemption before proceeding with modifications of their existing filtration processes.

7.4.2 Piloting

It is recommended that performance and resilience of the ceramic membrane option be piloted at reduced scale for a
period that represents both the turbidity spikes that typically occur in the spring, as well as the low-turbidity periods
more commonly observed during the rest of the year. The objectives of the piloting would be used to confirm that the
filtration option could operate as intended during both turbidity spike events and under low-turbidity conditions, as
well as assess the resiliency of the membrane options to breakage and fouling.

It would be challenging to pilot the ZW1000-550 option for a long enough duration to feasibly assess whether the
rate of fibre failure is less than the current ZW1000-450 membranes.  Instead, it is recommended that the RDCK
consider modifying one of the four membrane units to assess whether the change will lead to a significant
improvement in ZW1000 resilience.  If such modifications improve the lifespan of the existing ZW1000-450 units, the
ZW1000-550 units would reasonably see a similar lifespan. Namely, the following single-unit modifications should be
considered:
 Install 500 micron self-cleaning strainer and booster pump upstream of one of the membrane units.

 Modify one membrane tank and its controls so that the tank removes accumulated sediment via a drain at the
bottom of the tank instead of lifting sediment to the overflow lines.

Furthermore, it is recommended that the RDCK consider the option of expanding holding times in the settling ponds
to reduce the magnitude of turbidity spikes that reach the inlet of the WTP, and thereby reduce turbidity loads on the
treatment equipment. This would involve conducting sediment settling bench-scale simulations using Creek raw water
from a turbidity event as part of the pilot program.

7.4.3 Confirmation of Assumptions

Several assumptions were identified in this interim report related to pre-filtration strainer requirements, re-use of
existing equipment, compressor and air compressor footprint, and adequate sizing of existing piping. It is
recommended that these assumptions be verified for the short-listed options and, if needed, update the Opinions of
Probable Cost to reflect any changes to the assumptions.



Regional District of Central Kootenay

39

7.4.4 Staged Filter Upgrades

Considerations for replacing the existing membranes in incremental stages was addressed in Sections 4.3 and 4.5 of
this report. It is recommended that the RDCK confirm their plans for staging upgrades to the Arrow Creek WTP,
including:

 How many stages should the upgrade be broken into
 What are the target years for implementing each stage

 The minimum flow from the WTP that should be maintained during construction

 The potential for WTP treatment capacity to be increased during the upgrades

7.4.5 Redundancy of Filtration Equipment

Currently the WTP does not have a redundant filtration unit that would allow the WTP to run at full capacity while
one membrane unit is offline for maintenance or repair.  It is recommended that the RDCK confirm whether
redundancy, and to what level, should be incorporated into the filtration system when the WTP is upgraded.



Regional District of Central Kootenay

CERTIFICATION PAGE

This report presents our findings regarding the Regional District of Central Kootenay
 Arrow Creek Ceramic Filter  Feasibility Study Final Report

Respectfully submitted,

Associated Engineering (B.C.) Ltd.

Written by:

Keith Kohut, M.A.Sc., P.Eng.
Water Process Engineer

Reviewed by:

Ken Anderson, P.Eng.
Manager, Water

KK/KA/nhd



Regional District of Central Kootenay

A-1

APPENDIX A - INTERVIEW RESULTS



Question Metawater Pressurized Ceramic Cerafiltec Immersed Ceramic ZeeWeed 500 Reinforced Polymeric Site 1 ZeeWeed 500 Reinforced Polymeric Site 2 ZeeWeed 500 Reinforced Polymeric Site 3
1. What is your source water (groundwater,
surface water, industry waste)? What is the
application? What is the capacity?

60 million gallon reservoir, serving community for
120 years. previous treatment was disinfection.

Industrial reuse facility (sanitary, FOG), first
Cerafiltec plant in North America. Membrane
bioreactor, followed by RO. Design capacity
75,000 gallons/day. observed: average 40,000
gallons/day

Surface water, protected watershed. Capacity =
116 MLd. MDD observed 78 MLd during heat
dome. Organics are dependent on temperature.
Lake flip

Surface water. Drinking water. Capacity = 160
MLD

North Saskatchewan River (surface), WTP, 4
million L/day, increases to 6 in summer

2. What is pre-treatment? Any special
screening upstream? pH adjustment? What is
post-treatment? pH boost with caustic? CO2
stripping?

3 parallel 300 micron Amiad self-cleaning strainer.
ACH before membrane. pH adjustment,
disinfection, corrosion control with
orthophosphate (post-treatment).

pH adjustment with NaOH in MBR. 2mm
perforated drum screen.

Coarse (clean by ops, 2x/year usually) and fines
screens (timer self wash). Soda ash to increase
alkalinity. Aluminum Chlorohydrate (ACH). Soda
ash and ACH must be added together to maintain
warranty. Must have 15mg/L alkalinity after ACH.
7-13 mg/L when organics are high. Chlorine gas
after. No minerals in water. Citric acid to remove
ACH. Seasonal heated acid cleans increases
permeability 2x/year, scheduled for when water
doesn't need to be heated as much.

No pre-treatment. Bar screen followed by rotating
screen. No pH adjust. Only filter and then
chlorinate.

Amiad filters (strainer) prior to floc tank, suggest
pH adjustment. poly aluminum chloride injected
then flock tank. no secondary membranes. sulfuric
acid injection used initially. did not see benefit in
using many chemicals. massive spike in turbidity in
following year. pH fluctuates between 7.2-8.4.
higher pH seen in spring.

3. What is the make and model of the
membranes and what year were they
installed?

Metawater - only one model. Commissioned May
2017.

Aluminum oxide and silicone carbide membranes. ZeeWeed 1000D (by gravity) for primary,
ZeeWeed 500D for secondary. Primary tank
capacity is 45.5 m^3, secondary capacity is 14.5
m^3. December 3, 2015 was when water was first
treated and supplied to the City. February 2016
commissioned.

5000
440 squared feet and 340 squared feet
The membranes that exist in the plant were
installed in 2004, 2013, 2023

Sept 2015 commission, ZW500D

4. What is the design flux and what is the
actual performance like at that flux?

69 GFD design. membrane rated for higher.
performance at design flux is good. CIP 2-3 times a
year (before and after irrigation season), weekly
maintenance clean. clean water backwash every 4-
6 hours (60 second process). 10 racks of 10,
independent of each other.

Running 12 GFD currently. Design flux for primary is 51 LMH, secondary 34
LMH. Usually runs in 20s. No issues with TMP. -60
to -70 psi would be worrisome. Usually -20 psi.

Actual approx. = 34 LMH
TC Flux approx. = 43 LMH

Capable of 18 million L/day, never close to
capacity
average 3.5 million L/day
no flux issues observed.

5. How was the installation process? Were
there any challenges or unexpected issues?

Installation was complicated. Metawater bought
Aqua-Aerobic during install period. SCADA system
is working well, all integrated. 1 year for
construction, membrane install 4-5 months during
construction. Membranes were assembled on site.
Consider clearance during install. Membranes were
dry during shipping.

Installation October 2021. Installation was
straightforward. Same permeate pumps, flow
meters, valves as before. Only needed to change
permeate connections and blower connections.
Built internal baffle wall to channel flow across
ceramic membranes. Polymeric hollow fiber
membranes were used before - not designed to
handle FOG load.

Issues with tolerances. Tank sizes did not provide
enough clearances. Epoxy coating was damaged
during installation. Lifting device was modified
(from one point to four point). Contractor installed
mounting brackets wrong. Had to grind tabs and
pickle stainless steel. High chlorine issues. New
analyzer has different sampling frequency. CIP
tanks are undersized, don't hold enough flush
water.

Installation was smooth, possible options with how
to flush glycerine

Installation process went smoothly. a lot of
flushing (glycol) and sampling had to be done. fairly
easy to remove and install.

6. Have you experienced maintenance or
repair issues?  What kind of
maintenance/repair has been done? Please
describe.

Actuators are biggest maintenance issue (rebuild
actuator, Bray). Spares are kept on hand. Micro
switches replace as needed. Many valves and
actuators on each rack. Moisture issue initially - air
dryer was installed after plant was constructed. 2
membrane modules failed - negligence during
installation by subcontractor. Backwash water is
run through clarifier and recovery unit (polymer).

CEB, every few months, relatively infrequently
compared to polymeric. Last fall, TMP had been
high, system shutdown and restart for new UF
system. No repairs done.

Epoxy was repaired before commissioning. Only
repaired membrane once in 8 years. Some
communication/electrical issues. Neutral block
wasn't tightened to MCC cabinet.

Original (2004) membranes have a glue strip
interface problem. The 2013 membranes do not
have this issue. Fibre repair. Some plastic
replacements.

Make sure enough clearance between fibers and
tank design. external aeration for back pulse
shakes fibers and creating abrasion point between
fiber and tank wall. pulling water directly from
river without setting (construction). aeration
stayed on after construction, causing additional
abrasion. 2019 - Veolia repaired. plugged fibers at
abrasion point. warranty period 5 years. before 5
years were up, entered membrane replacement
agreement with Veolia, locked price.

7. Are there any rapidly wearing parts? Are
motors and pumps doing well?

No rapidly wearing parts. Pumps and motors not
associated with filtration process (gravity fed
through membranes). Air driven process.

No rapidly wearing parts. Motors and pumps are
doing well.

No rapidly wearing parts. Pumps and motors are
okay. Starting to see issues with chemical pumping.

No rapidly wearing parts. Age of plastics is a
concern. Plastic tabs breaking off the aeration,
noiced around 18 years of age.

Pumps/motors performing well. a few VFD failures
(unrelated to pumps). floc tank mixer pushing flow
directing into mixer shaft, causing side to side
swing, damaging rubber couplers. installed baffle.
no issues observed with CIP pumps. supplier forgot
to put in oil in pump.
Problem with one CIP heater, installed upside